
69
7

1310
690

12
9

70

600

38
5

2010

93
6

18
0

设计

校对

工艺

审核

日期

物料类别

标记 处数 分区
  更改
文件号 签名 日期 数量 材料 比例

共    张 第    张

单重 总重

T-SPE2.0-SMS

265.474

推雪板SMS连接器

T-SPE2.0-SMS

1:15

物料代码

03.02.03.0022自制专用件

2020/7/3

表面积 11204340.125



38

29

37

30

35

18

2

14 24

3 4

26

28

27

23

17

19

2110
25 32

15

31

22
20

1

6

12

16

9

36

7

33

34

25
Item Part No. Description Quantity
1 T-SPE-01 Blade Part 1
2 T-SPE-02 Frame Part 1
3 T-SPE-03 Connecting Part 1
4 T-SPE-FL Floating Plate 1
5 5*40 Split Pin 4
6 30*4 Flat Washer 2
7 M8 Grease Nipples 2
8 T-SPE-04 Pin 1 1
9 SP-L-A Cutting Edge 1
10 M8*55 Hex Bolt 2
11 M8 Hex Locking Nut 2
12 M14*35 Hex Bolt 9-18
13 M14 Hex Locking Nut 11-20
14 T-SPE-05 Reflector 2
15 T-SPE-06 Pin 2 2
16 24*4 Flat Washer 1
17 T-SPE-07 Rod for Spring 2
18 T-SPE-08 Cushion Pad 2
19 M10*90 Hex Socket Cap Screw 2
20 TH-φ10*16*φ56*325 Spring 2
21 M14*90 Hex Bolt 2
22 T-SPE-09 Small Washer 4
23 T-SPE-10 Cushion Pad Stand 2
24 T-SPE-11 Reflector Fixing Plate 2
25 T-SPE-12 Threaded Rod 2
26 M30*60 Hex Bolt 4
27 M30 Hex Locking Nut 4
28 T-SPE-13 Big Washer 4
29 T-SPE-29 Connecting Shaft 1
30 EHYG-50/30-236/420 Hydraulic Cylinder 1
31 T-SPE-30 Nut with Rod 6
32 T-SPE-31 Skid Plate 2
33 M6*16 Hex Bolt 2
34 M6 Hex Nut 2
35 M10 Hex Nut 4
36 M14*1.5 Bonded Washer 2
37 M14*1.5/M18*1.5H Straight Connector 2
38 M10*65 Hex Bolt 2


